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22-1-0030601T050a-A1-C01
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1 Measurement diagrams

1.1 Radiated measurements

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

2.01a_a-mode_ch036

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX
12 VvDC
a-mode_ch036

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S5178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.01b_a-mode_ch036

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX
12 vDC
a-mode_ch036

Humidity : 61%rH; Temperature: 21°C

standing
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.02_n20-mode_ch044

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
n20-mode_ch044

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.03_ac20-mode_ch048

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
ac20-mode_ch048

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.04_a-mode_ch149

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX
12 vDC
a-mode_ch149

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.05_n20-mode_ch157

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
n20-mode_ch157

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.06_ac20-mode_ch165

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
ac20-mode_ch165

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.07_n40-mode_ch038

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
n40-mode_ch038

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.08_ac40-mode_ch046

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
ac40-mode_ch046

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH

19/458
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.09 _n40-mode_ch151

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
n40-mode_ch0151

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH

21/458
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.10_ac40-mode_ch159

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
ac40-mode_ch159

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Full Spectrum
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.11 ac80-mode_ch042

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
ac80-mode_ch042

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

TR22-1-0030601T050a-A1-CO1

cetecom

advanced

2.12_ac80-mode_ch155

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

npe

Continous TX

12 vDC
ac80-mode_ch042

Humidity : 61%rH; Temperature: 21°C

laying
Passed

22-1-00306S178_C01
Continental Automotive Technologies GmbH

27 /458
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22-1-0030601T050a-A1-C01
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3.01a_a-mode_ch036
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: HLa
Operating Mode: a-mode_ch036
Power supply: 12v
Verdict: Passed
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
BET ECC15.204
0T
T I
e 40
= 1
3
E 3']"
g i
= apd *
1 &
101
5 f f —t f f f f f —t—t !
30 50 g0 100M 200 300 400 500 a00 1G
Frequency in Hz
Final_Result
Frequency QuasiP Limit Margin Bandwidth | Height Pol | Azimuth Corr.
(MHz) eak (dBuv/ (dB) (kHz) (cm) (deg) (dB/m
(dBpv/ m) )
m)
86.950000 15.90 40.00 24.10 120.000 368.0 | H 184.0 7.7
TR22-1-0030601T050a-A1-C01 29/458



22-1-0030601T050a-A1-C01 Ceteco af

advanced
3.01b_a-mode_ch036
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: HLa
Operating Mode: a-mode_ch036
Power supply: 12v
Verdict: Passed
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
BET ECC15.209
0T
4 I S8IE80000 MHz
38,863 dBuv/m
g 40 v
= 1
3
T+ 80.280000 MHz
a 18,555 dBUW/m
20T v
101
5 f f —t—t f f f f f —t—t !
30 50 &0 g0 100M 200 300 400 500 a00 1G

Frequency in Hz
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22-1-0030601T050a-A1-C01 Ceteco af
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3.02_n20-mode_ch044
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: HLa
Operating Mode: n20-mode_ch044
Power supply: 12v
Verdict: Passed
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
BET ECC15.209
0T
T I
40 *
£
S 2
= 1
3
E 3']"
T>.> 1
3
20T
101
5 f f —t—t f f f f f —t—t !
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22-1-0030601T050a-A1-C01 Ceteco af
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3.03_ac20-mode_ch048
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: HLa
Operating Mode: ac20-mode_ch048
Power supply: 12v
Verdict: Inconclusive
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
BET ECC15.209
0T
1 [ JS?,S(_UUUU bt 2
39,540 dBus/m
e 40 Y
= 1
3
E 3']"
2+ 80.240000 MHz
S 1 17.791 dBuvim
20 g
101
5 f f —t—t f f f f f —t—t !
30 50 &0 g0 100M 200 300 400 500 a00 1G

Frequency in Hz
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22-1-0030601T050a-A1-C01 Ceteco af

advanced
3.04_a-mode_ch149
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: HLa
Operating Mode: a-mode_ch149
Power supply: 12v
Verdict: Passed
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
55T FCC15.200
0T
T I
e 40 *
> | ®
3
g 30T
e 80,320000 MHz
3 18,008 dBuy/m
20t ¥
101
5 f f —t—t f f f f f —t—t !
30 50 &0 g0 100M 200 300 400 500 a00 1G

Frequency in Hz
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22-1-0030601T050a-A1-C01 Ceteco af

advanced
3.05_n20-mode_chl157
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: HLa
Operating Mode: n20-mode_ch157
Power supply: 12v
Verdict: Passed
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
BET ECC15.209
0T
1 I TIEAANOTTMH
38,747 dBuvim
g 40 v
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> 80.280000 MHz
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22-1-0030601T050a-A1-C01

cetecom

advanced
3.06_ac20-mode_ch165
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: HLa
Operating Mode: ac20-mode_ch165
Power supply: 12v
Verdict: Passed
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
55 FCC15209
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22-1-0030601T050a-A1-C01

cetecom

advanced
3.07_n40-mode_ch038
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: HLa
Operating Mode: n40-mode_ch038
Power supply: 12v
Verdict: Passed
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:
Operating Mode:

Power supply:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

cetecom

advanced

3.08_ac40-mode_ch046

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity :40%rH; Temperature: 20°C
npe

ac40-mode_ch046

12v

Passed

22-1-00306S5178_C01
Continental Automotive Technologies GmbH

FECth 208

930.080000 MHz
40,294 dBUV /g

Level in dBpV/m

30h4 50
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g0 100m 200 300 400 500 800 1G
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22-1-0030601T050a-A1-C01

cetecom

advanced
3.09 _n40-mode_ch151
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity :40%rH; Temperature: 20°C
Operator Name: npe
Operating Mode: n40-mode_ch0151
Power supply: 12v
Verdict: Passed
EUT Information
PMT Sample number: 22-1-00306S178_C01
Manufacturer: Continental Automotive Technologies GmbH
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0T
451
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:
Operating Mode:

Power supply:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

cetecom

advanced

3.10_ac40-mode_ch159

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity :40%rH; Temperature: 20°C
npe

ac40-mode_ch159

12v

Passed

22-1-00306S5178_C01
Continental Automotive Technologies GmbH

FECth 208

Level in dBpV/m

929.920000 MHz
40,241 dBUv/m

30h4 50

TR22-1-0030601T050a-A1-CO1
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:
Operating Mode:

Power supply:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

cetecom

advanced

3.11_ac80-mode_ch042

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity :40%rH; Temperature: 20°C
npe

ac80-mode_ch042

12v

Passed

22-1-00306S5178_C01
Continental Automotive Technologies GmbH

FECth 208

Level in dBpV/m

903240000 MHz
39,169 dBuvim

30h4 50

TR22-1-0030601T050a-A1-CO1
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:
Operating Mode:

Power supply:

Verdict:

EUT Information
PMT Sample number:
Manufacturer:

cetecom

advanced

3.12_ac80-mode_ch155

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity :40%rH; Temperature: 20°C
npe

ac80-mode_ch155

12v

Passed

22-1-00306S5178_C01
Continental Automotive Technologies GmbH

FECth 208

Level in dBpV/m

977.200000 MHz
39,310 dBpvim

30h4 50

TR22-1-0030601T050a-A1-CO1

80 100K 200 300
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information
PMT number:

Mo

1001

0T

a0

0T

Level in dBuV/m

60T

cetecom

advanced

4.01a_a-mode ch036

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

WLAN_5GHz_a-mode_ch36_48Mbps

KTe

1

Humidity : 33%rH; Temperature: 15°C

Passed

22-1-00306S178_C01

Full Spectrum
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22-1-0030601T050a-A1-C01

cetecom

advanced
4.01b_a-mode_Ch036
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: a-mode_48Mbps_ch36
Operator: Lor
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 35%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
74 — o —
70T
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60T
E 95T Ll S e
s | L 2
[a]
T 50T
£
.
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22-1-0030601T050a-A1-C01 Ceteco af

advanced
Final_Result
Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/im) | (dBuVim) n (ms) h t h n
10360.200000 42.19 150.00 | 107.81 100.0 1000.000 | 155.0 | V 209.0 0.0
10360.200000 53.11 68.00 | 14.89 100.0 1000.000 | 155.0 | V 212.0 0.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
10360.200000 17 -25 0 42 - | 12:36:29 - 17.12.2022
10360.200000 17 -25 0 42 - | 12:35:13-17.12.2022
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22-1-0030601T050a-A1-C01

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions::

Verdict:

EUT Information

cetecom

advanced

4.01c_a-mode Ch036

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

a-mode_48Mbps_ch36

Lor

1

Humidity : 35%rH; Temperature: 19°C

Passed

PMT number: 22-1-00306S178_C02
® *RBW 1 MHz Marker 2 [T2 ]
* VBW 3 MHz 40.09 dBuvV/m
Ref 77.5 dBuv/m *Att 20 dB *SWT 1 s 39.000000000 GHz
Offget -—-9. dB Markgdr 1 [T1]]
15109-HK Mt cHEfk PAS 51.61 aBuv/m
-0
4o.0384a61538 cuz|IEN
15109-2v . VL
v
2 RM * ., . V]
CLRWR w\m&l MV‘\JM TOE
o P gt s s A S r |.-
FA R AP 2 A= W I e
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" ST

—20
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—10

——-10

——20

Center 28 GHz
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2.4 GHz/ Span 24 GHz
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

cetecom

advanced

4.02a_n20-mode ch044

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

WLAN_5GHz_n20-mode_ch044_MCS6

KTe

1
Humidity : 33%rH; Temperature: 15°C
Passed

PMT number: 22-1-00306S178_C02
Full Spectrum
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22-1-0030601T050a-A1-C01

cetecom

advanced
4.02b_n20-mode_ch044
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: n20-mode | MCS6 | ch044
Operator: SOz
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 50%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
T mim -
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60T
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22-1-0030601T050a-A1-C01 Ceteco af

advanced
Final_Result
Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/im) | (dBuVim) n (ms) h t h n
10437.600000 52.62 68.00 | 15.38 100.0 1000.000 | 155.0 | V 218.0 0.0
10440.000000 43.63 150.00 | 106.37 100.0 1000.000 | 155.0 | V 202.0 0.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
10437.600000 16 -15 -10 41 - | 04:17:02 - 20.12.2022
10440.000000 16 -15 -10 41 - | 04:18:29 - 20.12.2022
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information
PMT number:

cetecom

advanced

4.02¢c_n20-mode ch044

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

n20-mode | MCS6 | ch044

SOz

1

Humidity : 50%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

® *RBW 1 MHz Marker 2 [T2 ]
* VBW 3 MHz 40.31 dBuvV/m
Ref 77.5 dBuV/m *Att 20 dB *SWT 1 s 38.961538462 GHz
Offfet -9.9% dB Markdr 1 [T1|]
15109-HK LfiMIT cHEfEK pads 52.1¢ dBuv/m
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

cetecom

advanced

4.03a_ac20-mode ch048

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical

#Versions#

ac20-mode_ch048

S0z

1

Humidity : 50%rH; Temperature: 19°C
Passed

PMT number: 22-1-00306S178_C02
Full Spectrum
11161 :
1 v,
1001 ,241600000 GHz
102,117 dBv/m
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22-1-0030601T050a-A1-C01

cetecom

advanced
4.03b_ac20-mode_ch048
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: TX, continuous
Operator: Lor
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 35%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information
PMT number:

%

4.03c_ac20-mode ch0

48

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 35%rH; Temperature: 19°C
Passed

22-1-00306S178_C02

*RBW 1 MHz Marke

*VBW 3 MHz

r 2 [T2 ]

40.40 dBuvV/m

Ref 77.5 dBpvV/m *Att 20 dB *SWT 1 s 39.000000000 GHz
Offget —-9. dB Markgqr 1 [T ]
15109-HK LEMIT CHEECK PAYS

52.1% dBpv/m
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22-1-0030601T050a-A1-C01

cetecom

advanced
4.04a_a-mode_ch149
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: a-mode_48Mbps_ch149
Operator: SOz
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 50%rH; Temperature: 19°C
Verdict: Inconclusive
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
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22-1-0030601T050a-A1-C01 Ceteco af

advanced

4.04b_a-mode ch149

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: a-mode_48Mbps_ch149

Operator: Lor

Comment: -

EUT Setup: 1

Environmental Conditions:: Humidity : 35%rH; Temperature: 19°C

Verdict: Passed

EUT Information
PMT number: 22-1-003065178_C02

Full Spectrum
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Frequency in Hz
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22-1-0030601T050a-A1-C01

cetecom

advanced
Final_Result
Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol Elevatio
(MHz) (dBuVim) | (dBuVim) | (dBuVim) n (ms) h n
7660.000000 53.12 74.00 | 20.88 100.0 1000.000 | 155.0 | V 90.0
11490.000000 56.46 74.00 | 1754 100.0 1000.000 | 155.0 | H 90.0
11490.800000 44.24 54.00 9.76 100.0 1000.000 | 155.0 | H 90.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
7660.000000 11 -28 0 39 - | 14:57:17 - 17.12.2022
11490.000000 18 -24 0 42 - | 14:55:39 - 17.12.2022
11490.800000 18 -24 0 42 - | 14:58:47 - 17.12.2022

TR22-1-0030601T050a-A1-CO1

55/458



22-1-0030601T050a-A1-C01

cetecom

advanced
4.04c_a-mode_ch149
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: a-mode_48Mbps_ch149
Operator: Lor
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 35%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 51.69 dBuvV/m
Ref 77.5 dBpvV/m *Att 20 dB *SWT 1 s 38.807692308 GHz
Offget -9.% dB Markdr 2 [T2]]
15109-HK LEMIT CHEfEK PAY 40.04 dBuV/m
- 7° 4s.961534462 cuz|IEM
[haacr: B
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cetecom

advanced
4.05a_n20-mode_ch157
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: n20-mode_MCS6_ch157
Operator: SOz
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 50%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
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4.05b_n20-mode_ch157
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: n20-mode_MCS6_ch157
Operator: Lor
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 35%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
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advanced
Final_Result

Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio

(MHz) (dBuVim) | (dBuVim) | (dBuVim) n (ms) h t h n
7713.200000 44.96 54.00 9.04 100.0 1000.000 | 155.0 | V 234.0 0.0
7753.600000 42.79 68.00 | 25.21 100.0 1000.000 | 155.0 | V 2470 90.0
11568.800000 4142 54.00 | 1258 100.0 1000.000 | 155.0 | H 210.0 0.0
11574.000000 53.87 74.00 | 2013 100.0 1000.000 | 155.0 | H 208.0 0.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
7713.200000 10 -28 0 39 - | 15:47:19 - 17.12.2022
7753.600000 10 -28 0 39 - | 15:43:43 - 17.12.2022
11568.800000 18 -24 0 42 -~ | 15:45:42 - 17.12.2022
11574.000000 18 -24 0 42 - | 15:41:42 - 17.12.2022
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22-1-0030601T050a-A1-C01

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

%

4.05¢_n20-mode ch157

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

n20-mode_MCS6_ch157

Lor

1
Humidity : 35%rH; Temperature: 19°C
Passed

22-1-00306S178_C02

*RBW 1 MH=z Marker 2 [T2 ]

LVL

TDF

* VBW 3 MHz 40.17 dBpvV/m
Ref 77.5 dBuvV/m *Att 20 dB *SWT 1 s 39.000000000 GHz
Offget -9.% dB Markdr 1 [T1 (]
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~70
49.00000¢4000 GHz
ol
15109-2v 1
2 RM * 5 E!
= K&\M"“‘“‘W‘&‘ o
"F‘Id’.\’ “‘A'M‘é Y )
o bk L getl, ‘\M A 4
T Do [N
30 a2
VIV aa g W

PS

—20

6DB

—10

DC

—-10

——20

Center 28 GHz

TR22-1-0030601T050a-A1-CO1

2.4 GHz/ Span 24 GHz

cetecom

advanced

60 /458



22-1-0030601T050a-A1-C01

4.06a_ac20-mode ch165

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: ac20-mode | MCS4 | ch165

Operator: TFra

Comment: -

EUT Setup: 1

Environmental Conditions:: Humidity : 42%rH; Temperature: 19°C

Verdict: Passed

EUT Information
PMT number: 22-1-003065178_C02
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advanced

4.06b_ac20-mode ch165

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: ac20-mode_MCS4

Operator: Lor

Comment: -

EUT Setup: 1

Environmental Conditions:: Humidity : 53%rH; Temperature: 19°C

Verdict: Passed

EUT Information
PMT number: 22-1-003065178_C02

Full Spectrum
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advanced
Final_Result
Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol Elevatio
(MHz) (dBuVim) | (dBuVim) | (dBuVim) n (ms) h n
7766.800000 51.10 68.00 | 16.90 100.0 1000.000 | 155.0 | V 90.0
11650.400000 42.05 54.00 | 11.95 100.0 1000.000 | 155.0 | H 0.0
11651.200000 53.65 74.00 | 20.35 100.0 1000.000 | 155.0 | H 90.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
7766.800000 10 -28 0 39 - | 16:32:09 - 17.12.2022
11650.400000 19 -24 0 43 - | 16:34:08 - 17.12.2022
11651.200000 19 -24 0 43 - | 16:30:26 - 17.12.2022
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22-1-0030601T050a-A1-C01

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

%

cetecom

advanced

4.06c_ac20-mode ch165

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

ac20-mode_MCS4

Lor

1

Humidity : 53%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

*RBW 1 MHz Marker 2 [T2 ]

* VBW 3 MHz 40.28 dBpvV/m

Ref 77.5 dBpv/m *Att 20 dB *SWT 1 s 39.000000000 GHz
Offget -—-9. dB Markdr 1 [T1]]
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4.07a_n40-mode_ch038
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: n40-mode | MCS3 | ch038
Operator: TFra
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 45%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
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4.07b_n40-mode_ch038
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: n40-mode_MCS3
Operator: Lor
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 35%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
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= 50T
3z T
3 451
| *
401
35T
30T
25 } } f |
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Frequency in Hz
Final_Result
Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVim) | (dBuVim) | (dBuVim) | n (ms) h t h n
10380.000000 39.69 150.00 | 110.31 100.0 1000.000 | 155.0 | V 209.0 0.0
(continuation of the "Final_Result" table from column 16 ...)
Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
10380.000000 17 -25 0 42 - | 17:16:17 - 17.12.2022
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22-1-0030601T050a-A1-C01

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions::

Verdict:

EUT Information

cetecom

advanced

4.07c_n40-mode ch038

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

n40-mode_MCS3

Lor

1

Humidity : 35%rH; Temperature: 19°C

Passed

PMT number: 22-1-00306S178_C02
® *RBW 1 MHz Marker 2 [T2 ]
* VBW 3 MHz 39.92 dBpvV/m
Ref 77.5 dBuv/m *Att 20 dB *SWT 1 s 38.961538462 GHz
Offget -—-9. dB Markdr 1 [T1]]
15109-HK LfiMiT cHEEK PAS 52.6(Q dBpV/m
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4.08a_ac40-mode ch046

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: ac40-mode | MCS3 | ch046

Operator: TFra

Comment: -

EUT Setup: 1

Environmental Conditions:: Humidity : 45%rH; Temperature: 19°C

Verdict: Passed

EUT Information
PMT number: 22-1-003065178_C02
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4.08b_ac40-mode_ch046
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: ac40-mode_MCS3_ch046
Operator: SOz
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 50%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
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Final_Result
Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/im) | (dBuVim) n (ms) h t h n
10460.000000 37.49 150.00 | 112.51 100.0 1000.000 | 155.0 | H 219.0 90.0
10472.800000 48.89 68.00 | 19.11 100.0 1000.000 | 155.0 | H 192.0 90.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
10460.000000 16 -15 -10 41 - | 05:29:49 - 20.12.2022
10472.800000 16 -15 -10 41 - | 05:28:21-20.12.2022
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advanced
4.08c_ac40-mode_ch046
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: ac40-mode_MCS3_ch046
Operator: SOz
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 50%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
® *RBW 1 MHz Marker 2 [T2 ]
* VBW 3 MHz 40.24 dBpv/m
Ref 77.5 dBpv/m *Att 20 dB * SWT 1 s 39.000000000 GHz
Offget -9.% dB Markdr 1 [T1]]
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4.09a_n40-mode_ch0151
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: n40-mode | MCS3 | ch151
Operator: TFra
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 45%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
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1057 § 5,766000000 GHz
T 1 ,582000@'00 GHz 2,796800000 GHz 94,769 dBuV/m
1001 56,684 dBUV/m 63,075 dBuVim
951 V:
80T
851 lV
801 1.682400000 GHz 2,764400000 GHz 5,742400000 Gz
e T 45212 dBuV/m 51,195 dBuV/m 84,564 dBuV/m
S 75t = = — :
=3
g L
o 707 ] F_:c15,fgrﬁ H-UNT-3
= 1 ho———
g &7 v
60T
T v
55+ p— fi g — FECASIA08 AV
T v
50T
451 b
40T
35T
30 : : : : : |
1G 2G 3G 4G 5G 4] 7G

TR22-1-0030601T050a-A1-CO1

Frequency in Hz

72 /458



22-1-0030601T050a-A1-C01

cetecom

advanced
4.09b _n40-mode_Ch151
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: n40-mode_MCS3_Ch151
Operator: Lor
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 50%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
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Final_Result

Frequency in Hz

Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/im) | (dBuVim) n (ms) h t h n
7673.400000 50.40 74.00 | 23.60 100.0 1000.000 | 155.0 | V 220.0 0.0

11510.100000 39.40 54.00 | 1460 100.0 1000.000 | 155.0 | H 305.0 90.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBpV)
7673.400000 10 -19 -10 39 - | 11:42:09 - 20.12.2022
11510.100000 19 -14 -10 42 - | 11:45:47 - 20.12.2022
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4.09¢c_n40-mode Ch151
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: n40-mode_MCS3_Ch151
Operator: Lor
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 50%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
@ * RBW 1 MH=z Marker 1 [Tl ]
* VBW 3 MHz 51.91 dBuvV/m
Ref 77.5 dBupv/m *Att 20 dB * SWT 1 s 39.076923077 GHz
Offget -9.% dB Markdr 2 [T2]]
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4.10a_ac40-mode_ch159
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: ac40-mode | MCS3 | ch159
Operator: TFra
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 45%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
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4.10b_ac40-mode_ch159
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: AC40-mode_MCS3_Ch159
Operator: SOz
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 50%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
74T — M —
0T
65T
60T
£ bR
3 1 7.726400000 GHz e
m 47.936 dBUV/m
’g B0T
= 1 v
g
8 45T .
T v
40+
35T
0T
28 t f f |
G 9 10G 16G

TR22-1-0030601T050a-A1-CO1

Frequency in Hz
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22-1-0030601T050a-A1-C01

cetecom

advanced
Final_Result
Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol Elevatio
(MHz) (dBuVim) | (dBuVim) | (dBuVim) n (ms) h n
7726.800000 4317 54.00 | 10.83 100.0 1000.000 | 155.0 | H 90.0
7758.400000 4246 68.00 | 25.54 100.0 1000.000 | 155.0 | V 0.0
11590.000000 40.51 54.00 | 1349 100.0 1000.000 | 155.0 | H 90.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
7726.800000 10 -19 -10 39 - | 10:54:19 - 20.12.2022
7758.400000 10 -19 -10 39 - | 10:52:23 - 20.12.2022
11590.000000 19 -14 -10 42 - | 10:55:44 - 20.12.2022

TR22-1-0030601T050a-A1-CO1

77 /458



22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information
PMT number:

cetecom

advanced

4.10c_ac40-mode ch159

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

ac40-mode | MCS3 | ch159

TFra

1

Humidity : 45%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

® *RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 40.30 dBuv/m
Ref 77.5 dBpvV/m *Att 20 dB *SWT 1 s 39.000000000 GHz
Offget -—-9. dB Markdr 1 [T1]]
15109-HK LfimrT caefpk pAds 51.51 dBuv/m
— 70
d4o.00000d000 cuz|IEN
m= [
15109-2v . LVL
2 e N ,-‘:,X
© m"‘ L ¢ o
Hl’fw 2
| A Ay Y.V LY, r .-
. a
W"\Mm

6DB

—20

DC

—10

—-10

—-20

Center 28 GHz

TR22-1-0030601T050a-A1-CO1

2.4 GHz/ Span 24 GHz
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22-1-0030601T050a-A1-C01 cetecom

advanced
4.11a_ac80-mode_ch042
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: ac80-mode | MCS3 | ch042
Operator: TFra
Comment:
EUT Setup: 1
Environmental Conditions:: Humidity : 45%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
1ot St BT B
+ 1.676400000 GHZ! 2,7980P0000 GHz i
. 51189200000 GH:z !
. 56,565 dBUV/m 53,004 dBuvim 3% 205 dBUVim
1 Vi
90T i
2.771200000 GH 577600000 GHz i
T 1.6804000p0 GH . v
E BD"
2 1 e - i
[a0]
] 1 |
§ v 1 v
60T
v i
1 A - LB pa! A
\4
501
4 \'4
and 6886000000 GHz
63.773 dBUV/m
30 f } t t t !
1G 2G 3G 4G 5G B G

Frequencv in Hz
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22-1-0030601T050a-A1-C01

cetecom

advanced
4.11b_ac80-mode_Ch42
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: AC80-mode_MCS3_Ch42
Operator: Lor
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
74T mim M —
0T
65T
60+
L3 A S O 0 T I N g Y TFIT
= 1
3
= 50T
3z T
3 451
401
35T
30T
25 } } f |
G 9 10G 16G
Frequency in Hz
Final_Result
Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVim) | (dBuVim) | (dBuVim) | n (ms) h t h n
10420.000000 40.42 150.00 | 109.58 100.0 1000.000 | 155.0 | H 210.0 90.0
(continuation of the "Final_Result" table from column 16 ...)
Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dB) p (dB/m) (dBuV)
10420.000000 16 -15 -10 41 - | 12:42:21 -20.12.2022

TR22-1-0030601T050a-A1-CO1
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22-1-0030601T050a-A1-C01

Common Information

Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:

EUT Setup:
Environmental Conditions::

Verdict:

EUT Information
PMT number:

%

2 RM *

cetecom

advanced

4.11¢_ac80-mode Ch42

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

AC80-mode_MCS3_Ch42

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 51.40 dBpV/m
Ref 77.5 dBpV/m *Att 20 dB *SWT 1 s 38.384615385 GHz
Off$et -—-9. dB Markgr 2 [T2]]
15109-HK vt casfx pads 20.21 aBpv/m
-70
4o.00000d000 cuz|EN
60
15109-2v . LVL
50 \W TN i ;.x\cﬂ‘ TDF
MM 2
W, Ak \(MW \4 s
ﬂ/‘r\r“
-30 i
DTV e A

6DB

—20

—10

DC

—-10

—-20

Center 28 GHz

TR22-1-0030601T050a-A1-CO1

2.4 GHz/ Span 24 GHz
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22-1-0030601T050a-A1-C01

cetecom

advanced
4.12a_ac80-mode_ch155
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: ac80-mode | MCS3 | ch155
Operator: TFra
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 45%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
Full Spectrum
1107 i s
2,788800000 GH SSAIZSURHE
+1.674400000 GHz 53,048 dBU jmz a7 24000000 G-
57,071 dBUY/m 96.303 dEV/m
1001
v
90T
T 1.683000000 GHz 2765600000, GHz L7
45,474 dBpv/m 51.178 dBUv/m 5,7.44000000 GHz
g 807 83,346 dBUV/m
2t I z
g
c 70t = FRCTs 4opEii =3
% T v
-
60T
RS S S U PO ol S O O ) AT Ty
v
50T
40t
30 f : t t t !
1G 2G 3G 4G 5G B G
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Frequencv in Hz
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22-1-0030601T050a-A1-C01

cetecom

advanced
4.12b_ac80-mode_Ch155
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: AC80-mode_MCS3_Ch155
Operator: Lor
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
74 T M ——
70
65 ; i i :
60 i i : : !
S S T N S : .
g [Ty — mesemismesmesl 1 | PR S et mi s mcmitmi s st s oo ; [ i A R — . -
3 ' ¢
2 50
£ ¢
T
§ 45 v
40 7,700000000 GHz 3
44,392 dByV/m
35
30
25 + + H
76 9 106 16G

TR22-1-0030601T050a-A1-CO1

Frequency in Hz
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22-1-0030601T050a-A1-C01

cetecom

advanced

Final_Result

Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio

(MHz) (dBuV/m) | (dBuV/im) | (dBuVim) n (ms) h t h n

7699.960000 48.80 74.00 | 25.20 100.0 1000.000 | 155.0 | V 205.0 90.0

7700.030000 49.11 74.00 | 24.89 100.0 1000.000 | 155.0 | V 149.0 0.0

11550.020000 39.40 54.00 | 14.60 100.0 1000.000 | 155.0 | H 305.0 90.0

11759.190000 50.96 74.00 | 23.04 100.0 1000.000 | 155.0 | V 229.0 0.0

13865.710000 52.28 68.00 | 15.72 100.0 1000.000 | 155.0 | H 255.0 0.0
(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. | SigPath | Pream | Trd Corr. | Raw Rec Comment

(MHz) (dB/m) (dB) p (dB/m) (dBuV)

7699.960000 10 -19 -10 39 - | 13:29:57 - 20.12.2022

7700.030000 10 -19 -10 39 - | 13:26:17 - 20.12.2022

11550.020000 19 -14 -10 42 - | 13:32:04 - 20.12.2022

11759.190000 20 -14 -10 44 - | 13:28:07 - 20.12.2022

13865.710000 22 -13 -10 45 - | 13:24:15-20.12.2022

TR22-1-0030601T050a-A1-CO1
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information
PMT number:

cetecom

advanced

4.12¢_ac80-mode Ch155

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

AC80-mode_MCS3_Ch155

Lor

Channel no. high=155 (5775MHz)

1

Humidity : 52%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

® *RBW 1 MHz Marker 2 [T2 ]
* VBW 3 MHz 40.24 dBupvV/m
Ref 77.5 dBpv/m *Att 20 dB * SWT 1 s 38.961538462 GHz
Offget -9. dB Markdgqr 1 [T1 ]
15109-HK LEMIT CHECK PAYS 52.04 dBuvV/m
—70
ds.961534462 cuz|IENM
ol
15109-A4VvV 1 LVL
2 RM *
—50 & m%
CLRWR W TDF
it Y
0 L = vb [PE - ¥ PS
. N ,.zr‘,\” —
N AN

—20

6DB

—10

——10

—-20

Center 28 GHz

TR22-1-0030601T050a-A1-CO1

2.4 GHz/ Span 24 GHz
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22-1-0030601T050a-A1-C01 Ceteco af

advanced

9.01 _a-mode ch036

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: TX, continuous

Operator: Lor

Comment: -

EUT Setup: 1

Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C

Verdict: Passed

EUT Information

PMT number: 22-1-00306S178_C02
Full Spectrum
135
130+
1207 FCC15 247 407 1MHz PK
5,180000000 GHz
1107 103,530 dBuV/m
T v
100+
E 4
= 90+ Y
[ai]
° T 5,180000000 GHz
S 8o+ 92,701 dBuV/m
® 1
|
7071 5,150000000 GHz
1 64,072 dBuV/m v
601
BT A AN FCC15.200 A
| 5,150000000 GHz,
50 48,680 dBuV/m ¥
40+
35 . . . ISM-5.15GHz . . } } |
5100 5120 5140 5160 5180 5200

Frequency in MHz
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

9.02 n20-mode ch036

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical
#Versions#

TX, continuous
Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

cetecom

advanced

PMT number: 22-1-00306S178_C02
Full Spectrum
135
130+
1207 FCC15 247 407 1MHz PK
110+ 5,180000000 GHz
1 102,695 dBuV/m v
100+ 5,150000000 GHz
£ 1 62,793 dBuV/m
; v
= 90t
© 41
£
T 807
[ 1 o - 5,180000000 GHz
[ Eeivivivivivivivae g rs 92,167 dB,uV/m
70+ 48,867 dBuV/m
T N
60+
Hnendina ECCIS.209 AV,
50+ 3
120+
35 : : ISM-5.15GH : : : : |
5100 5120 5140 5160 5180

TR22-1-0030601T050a-A1-CO1

Frequency in MHz
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

cetecom

advanced

9.03 ac20-mode ch036

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

PMT number: 22-1-00306S178_C02
1351
130+
120+
FCC15.247_407_1MHz PK
1101 5,180000000 GHz
102,560 dBuV/m
T v
100+
E 1 v
2 90T
g 1 5,180000000 GHz
= 92,170 dBuV/m
g 8ot
et
70+ 5,150000005 GH
65000 dBUV/m |
60+
] FCC15.209. A
50T 5,150000000 GHz ¥
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40+
35 : : IS5, 15GHz : : : : |
5100 5140 5160 5180 5200
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22-1-0030601T050a-A1-C01 Ceteco af

advanced

9.04 n40-mode ch038

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: TX, continuous

Operator: Lor

Comment: -

EUT Setup: 1

Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C

Verdict: Passed

EUT Information

PMT number: 22-1-003065178_C02
135
130+
120+
FCC15: 247 407 1MHz_PK
110+
1 5,190000000 GHz
92,535 dBuV/m
100+
£ T v
2 90T
m
-O -
£
2 80t v
3
= 5,190000000 GHz
70l 79,271 dBuV/m
5,150000000 GHiz
T 60,591 dBuV/m
60+ Y
L PeCi5.209 AV
5.150000000 GHz
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35 : : : IS\-5.15GH : : : : :
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Frequency in MHz
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

9.05 ac40-mode ch038

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

cetecom

advanced

PMT number: 22-1-00306S178_C02
135
130+
120+
FCC15: 247 407 1MHz_PK
110+
1 5,190000000 GHz
92,397 dBuV/m
100+
= T v
2 90T
[a0]
©
£ T
2 8ot v
3
70+ 5,190000000 GHz
5,150000000 GHz 78,796 dBuV/m
T 61.841 dBuv/m |
60+
] FECT5_209_A)
50+ 4
5,150000000 GHz
- 49,581 dBuV/in
40+
35 : : ISN-5.15GHzZ : : : : :
5100 5140 5160 5180 5200
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22-1-0030601T050a-A1-C01

9.06_ac80-mode ch042

Common Information
: Radiated field strength emission in 3m distance

Test Description

cetecom

advanced

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: TX, continuous

Operator: Lor

Comment: -

EUT Setup: 1

Environmental Conditions::

Verdict:

Passed

EUT Information

PMT number:

1357
130+

1207

1107

100+

S0+

801

Level in dBuV/m

22-1-00306S178_C02

Humidity : 52%rH; Temperature: 19°C

FCC15: 247 _407: 1MHz_PK

704

601

501

40+

5.134800000 GHz
i : 5:146400000 Gi}
R '59'1555"3“\““"""""""mjassgsnvmw

35
51

TR22-1-0030601T050a-

; ; : ; ISP\IA-5.1 5GHz

20 5130 5140 5150
Frequency in MHz

A1-CO1
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22-1-0030601T050a-A1-C01 Ceteco af

advanced
9.07_a-mode_ch048
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: TX, continuous
Operator: Lor
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
11571
1oT 5,239992000 GHz
T 101,553 dBuWV/m
1051
T v
1001
95T
90T
85T
£ 1
2 80T
Z 1
2 75
£ | 5,279898000 GHz
- 58,665 dBuV/m
Q
- +
65T
60+ <
55T
50T
451
407
35 t t t t t t t t t t t !
5220 5230 5240 5250 5260 5270 5280

Frequency in MHz

TR22-1-0030601T050a-A1-CO1 92 /458



22-1-0030601T050a-A1-C01 Ceteco af

advanced
9.08_n20-mode_ch048
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: TX, continuous
Operator: Lor
Comment: .
EUT Setup: 1
Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
11571
noy 5,239992000 GHz
1051 99,883 dBuV/m
1007 L
95T
80T
85T
£ 1
2 80T
Z 1
o 75¢
= J
& 707 5,279838000 GHz
T 56,087 dBuV/m
65T
60T
T v
55T
50T
451
407
35 t t t t t t t t t t t !
5220 5230 5240 5250 5260 5270 5280

Frequency in MHz
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22-1-0030601T050a-A1-C01 Ceteco af

advanced
9.09_ac20-mode_ch048
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Software Version: #Versions#
Operating Mode: TX, continuous
Operator: Lor
Comment: -
EUT Setup: 1
Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C
Verdict: Passed
EUT Information
PMT number: 22-1-00306S178_C02
11571
1101 5,239998000 GHz
T 100,150 dBuv/m
1051
100t °f
95T
80T
85T
£ 1
2 80T
Z 1
2 75T
£ | 5,279832000 GHz
2 0 56,873 dBuV/m
Q
- +
65T
60T
T+ v
55T
50T
451
40T
35 t t t t t t t t t t t !
5220 5230 5240 5250 5260 5270 5280

Frequency in MHz

TR22-1-0030601T050a-A1-CO1 94 /458



22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

1151
1101

1051

1001

Level in dBuV/m

cetecom

advanced

9.10 n40-mode ch046

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

5,230026000 GHz
87,636 dBuV/m

5,279700000 GHz
56,935 dBuV/m

TR22-1-0030601T050a-A1-CO1

5250
Frequency in MHz

95 /458



22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

1151
1101

1051

Level in dBuV/m

1 5,230338000 GHz

cetecom

advanced

9.11 _ac40-mode ch046

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

5,279934000 GHz
56,322 dBuV/m

TR22-1-0030601T050a-A1-CO1

5250
Frequency in MHz
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22-1-0030601T050a-A1-C01 Ceteco af

advanced

9.12 ac80-mode ch042

Common Informati
Test Description:

on

Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: TX, continuous

Operator: Lor

Comment: -

EUT Setup: 1

Environmental Conditions::

Verdict:

EUT Information
PMT number:

100T

85T

80T

751

Level in dBuV/m

701

65T

5,228028000 GHz
95,737 dBuV/m

v

Humidity : 52%rH; Temperature: 19°C
Passed

22-1-00306S178_C02

5,250186000 GHz
75,909 dBuV/m

v

55
5220

TR22-1-0030601T050a-A1-CO1

5230

5240 5250
Frequency in MHz
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information
PMT number:

1351
130T

1201

1ot

1001

Level in dBuV/m

50T

4071

cetecom

advanced

9.13 a-mode ch149

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

FCC15_407 (b}(4) (1)-UNII-3

5,745000000 GHz
102,764 dBuV/m

N

v

5.745000000 GHz
91,417 dBuV/im
5,725000000 GHz
79,480 dBuV/m

v

5,725000000 GHz
65,631 dBuv/m

35— f
5645 5660

TR22-1-0030601T050a-A1-CO1

5700 5720 5740 5760 5780 5795
Frequency in MHz
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

cetecom

advanced

9.14 n20-mode _ch149

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

PMT number: 22-1-003065178_C02
1357 .
FCC15_407 (b)(4)(i)-UNII-3
1301
1201
1 5,745000000 GHz
1101 100,340 dBWV/m
100+ v
E ] v
§ 90T
2T 5,725000060 GHz 5:745000000 GHz
T 78,000 dBuV/m 1 90.975dBuV/m
> 801 v
3
701
T 5,725000000 GHz
64,606 dBuY/m
60T
501
40t
35 } } } } } t } } } } } } +—
5645 5660 5700 5720 5740 5760 5780 5795

TR22-1-0030601T050a-A1-CO1

Frequency in MHz
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22-1-0030601T050a-A1-C01

cetecom

advanced

9.15 ac20-mode ch149

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

PMT number: 22-1-00306S178_C02
135 .
FCC15 407 (b)(4)()-UNII-3
130+
120+
5,745000000 GHz
1107 100,960 dBiV/m
v
100+
£ ] v
2 901
2 5,725000000 GHz 5,745000000 GHz
© | 80,990 dBuV/m- - 91,310.dBuV/m
= v
2 801
3
704
\4
T 5/725000000 GHz
sot 67,025 dBuV/m
50+
40+
35 t t t t t t t t t t t t t t +—
5645 5660 5680 5700 5720 5740 5760 5780 5795

TR22-1-0030601T050a-A1-CO1

Frequency in MHz
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22-1-0030601T050a-A1-C01

cetecom

advanced

9.16_n40-mode ch151

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information
PMT number:

1351
130T

1201

1ot

1001

Level in dBuV/m

50T

401

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

FCC15_407 (bY(4) (1)-UNII-3

5,751800000 GHz
95,551 dBuV/m

v

* ek kg

5,725000000 GHz
69,953 dBuv/m

v

35 t t t t
5645 5660 5680

TR22-1-0030601T050a-A1-CO1

5700 5720 5740
Frequency in MHz
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22-1-0030601T050a-A1-C01 Ceteco af

advanced

9.17 ac40-mode ch151

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: TX, continuous

Operator: Lor

Comment: -

EUT Setup: 1

Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C

Verdict: Passed

EUT Information

PMT number: 22-1-00306S178_C02
13571 .
FCC15_407 (b}(4)(i)-UNII-3
130T
1207
1107
T 5,757000000 GHz
100k 96.581 dBuV/m
v
e T
2 90T
a v
£ T
°© 1
g & 5,724200000 GHz
1 69.846 dBuV/m
70 o
T 5,757400000 GHz
86,578 dBuV/m
60T
v
50T
1 5,724200000 GHz
401 57.241.dBuVi/m
35 t t t t t t t t t t t t t t +—1
5645 5660 5680 5700 5720 5740 5760 5780 5795

Frequency in MHz
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22-1-0030601T050a-A1-C01 Ceteco af

advanced

9.18 ac80-mode ch155

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Versions#

Operating Mode: TX, continuous

Operator: Lor

Comment: -

EUT Setup: 1

Environmental Conditions:: Humidity : 52%rH; Temperature: 19°C

Verdict: Passed

EUT Information

PMT number: 22-1-003065178_C02
1351 .
FOC15 407 (b)(4)(i)-UNII-3
130+
120+
110+
5775000000 GHz
T 98,465 dByuV/m
100+ v
g ] 5724200000 GHz
§ 901 73,940 dBuV/m
© 4 v
£
2 801
9
1 v
70
T v
60+
504 5,724200000 GHz 5,772600000 GHz
61,740 dBuV/m 84,588 dBuV/m
40+
35 t t t t t t t t t t t t t t +—
5645 5660 5680 5700 5720 5740 5760 5780 5795

Frequency in MHz

TR22-1-0030601T050a-A1-CO1 103/ 458



22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

cetecom

advanced

9.19 a-mode ch165

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

PMT number: 22-1-00306S178_C02
1351
130F
1201
T 5,825000000 GHz
110+ 102,135 dBV/m
T v
100+
£ T v
> o0t 5,825000000 GHz
Q 92,212 dBuV/m
£
T got 5 850000056 GHz
§ 72,800 dBuV/m
1 i
70+ FCC15-407 (b} (4 (iININI1-3
80T 850000044 GHz
1 57,200 dBuV/m
50+
40+
35+ : : —2:890GH : : : : : : : |
5775 5820 5840 5860 5880 5900 5920 5930

TR22-1-0030601T050a-A1-CO1

Frequency in MHz
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

cetecom

advanced

9.20 n20-mode ch165

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

PMT number: 22-1-003065178_C02
135
130F
120+
+ 5.825000000 GHz
101,960 dBV/m
110+
1 v
100+
£ 1 A\
S
= 90T 5.825000000 GHz
g | 91,460 dBuV/m
£
T gol 5850000057 GHz
3 74,100 dBuV/m
| 1 v
70+ FCC15-407 (D) (4 (ININI3
80T ¥850000045 GHz
1 58,500 dBuV/m
504+
40+
35 t t t t t t 5'8‘.’50GH2 t t t t t t t |
5775 5800 5820 5840 5860 5880 5900 5920 5930

TR22-1-0030601T050a-A1-CO1

Frequency in MHz
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22-1-0030601T050a-A1-C01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information

cetecom

advanced

9.21 ac20-mode ch165

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

PMT number: 22-1-00306S178_C02
135
130+
120+
+ 5,825000000 GHz
102,223 dBV/m
110
T v
100
= T v
> oot 5,825000000 GHz
) 92,453 dBuV/m
£ T
2 got 5.850000056 GHz
g 72.800 dBuV/m
1 iy
70T FCC15-407 (b} (4 (iININI1-3
60T Y
50+ 5,850000046 GHz
59,800 dBuV/m
40T
35+ : : —2:8p0GHz : : : : : : : |
5775 5820 5840 5860 5880 5900 5920 5930

TR22-1-0030601T050a-A1-CO1

Frequency in MHz
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22-1-0030601T050a-A1-C01

cetecom

advanced

9.22 n40-mode ch159

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions::
Verdict:

EUT Information
PMT number:

1351

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

130T

1201

1ot

5,795000000 GHz
100+ 91,939 dBuV/m

E v
2 90T
[a0)]
©
£ i
) i
g 80 v
_I -
5.795000000 GHz \
701 FCC15-407(b)(4 NI-3
77,492 dBuV/m 5 850000045 GHz ~A0T BN
1 58,500 dBiiV/m
60T v
50T 4
a0+ 5850000037 GHz
35 t t t t t t 5'8‘.’50GH248’10? dBu\{/m t t t t t |
5775 5800 5820 5840 5860 5880 5900 5920 5930

TR22-1-0030601T050a-A1-CO1

Frequency in MHz
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22-1-0030601T050a-A1-C01

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

1351

cetecom

advanced

9.23 ac40-mode ch159

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

130T

120

1107

100T

90T

80T

Level in dBuV/m

5,795000000 GHz
91.710.dBuV/m

7045795000000 GHz

5,850000046 GHz

£
29,800 dBuV/m FCC15-407(b) () (ININI-3

78,763 dBuV/m
60+ Y
501 v
1 4 850000037 GHz
40 48100 dBuV/m
asl . . , ., osesoGmd V% .
5775 5800 5820 5840 5860 5880 5900 5920 5930

TR22-1-0030601T050a-A1-CO1

Frequency in MHz

108 / 458



22-1-0030601T050a-A1-C01

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

1351

cetecom

advanced

9.24 ac80-mode ch155

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Versions#

TX, continuous

Lor

1

Humidity : 52%rH; Temperature: 19°C

Passed

22-1-00306S178_C02

130T

120

1107

100y

90T

807

Level in dBuV/m

701

60T

50T

b, 775400000 GHz
198,537 dBuV/m

5,{75000000 GHz
76.915 dBuV/m

,849800000 GHz
69,569 dBuV/m

Y FCC15-407(bY (4 (ININI-3

9]

850000043 GHz
05,900 dBuV/m

: . 5.850GHzZ : : . : : : : :

TR22-1-0030601T050a-A1-CO1

5820 5840 5860

5880 5900 5920 5930
Frequency in MHz
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